
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
120480   ASTM A-36/A-572-50         0.155  0.832  0.013  0.007  0.179  0.022  0.018  0.018  0.004  0.039  0.002  0.007  0.003
120483   ASTM A-36/A-572-50         0.170  0.810  0.015  0.005  0.166  0.015  0.018  0.015  0.002  0.037  0.004  0.007  0.003
123305   ASTM A-36/A-572-50         0.179  0.825  0.009  0.006  0.181  0.017  0.014  0.014  0.005  0.044  0.001  0.007  0.004
123915   ASTM A-36/A-572-50         0.160  0.852  0.023  0.006  0.165  0.022  0.019  0.017  0.007  0.037  0.004  0.008  0.002
123918   ASTM A-36/A-572-50         0.157  0.849  0.020  0.009  0.159  0.016  0.021  0.012  0.005  0.035  0.003  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
120480          261200926A      63.674(KSI)     77.212(KSI)     26(%)
120480          261200927A      64.298(KSI)     77.848(KSI)     24(%)
120480          261201210A      63.674(KSI)     77.212(KSI)     26(%)
120483          261200942A      62.546(KSI)     77.873(KSI)     26(%)
120483          261200943A      61.238(KSI)     74.791(KSI)     26(%)
120483          261201191A      62.546(KSI)     77.873(KSI)     26(%)
123305          261204920A      64.788(KSI)     77.423(KSI)     21(%)
123305          261204921A      64.949(KSI)     78.120(KSI)     20(%)
123915          261206143A      63.150(KSI)     75.458(KSI)     24(%)
123915          261206144A      59.782(KSI)     74.194(KSI)     25(%)
123918          261206154A      62.822(KSI)     74.340(KSI)     26(%)
123918          261206155A      63.005(KSI)     74.918(KSI)     25(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
120480          261200927A      32           10.0000      4.0000       12.2000      28.272          13113           0000512126
120483          261200946A      32           10.0000      4.0000       12.2000      28.272          13113           0000512126
123305          261204925C      8            16.0000      7.0000       12.2000      53.568          13113           0000512126
123915          261206152A      21           14.0000      6.7500       12.2000      44.640          13113           0000512126
123918          261206158A      21           14.0000      6.7500       12.2000      44.640          13113           0000512126
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
120480          261200927A      000200       1001636155
120483          261200946A      000200       1001636155
123305          261204925C      000010       1001636155
123915          261206152A      000150       1001636155
123918          261206158A      000150       1001636155
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